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H04S (NO) : WT2017B01B00235 FIW H3IW
BBt |EARMARER K% Shenp
Sample Name ]S)%lclgrﬁ‘tlig?mum PeRE Fox Building Test Type Sampling Test
BT | AT R PR AT TN 3] R Aaf %47
Applicant Jiangxi Alutile Building Materials Co., Ltd. Trade Mark LyTlLE §
HEFE LT | AR TR A IR AN A TR 3) BEDRAS FEde T AT
Manufacturer | Jiangxi Alutile Building Materials Co., Ltd. Sample Status In good condition
RAEEEM | 2017%3A 108 HmiE 173
Sampling Date March 10th,2017 Sample Quantity 17 PCS
AFEHB [2017483A108 , RSP IR RAR AR R 2R
Production Date | March 10th,2017 ; Specification Three coating PVDF for outside

R i GB/T 23443 - 2009 (3 50 RAG A48 B8
TestStandard | GB/T 23443 - 2009 Solid Aluminum Panel for Building Decoration

KRB E |[/MEE. BREFEIIR, #F L5230
TestItems Detailed conclusions like appearance quality and film thickness etc. are listed in page 2~3.

* I, EARAE SR 45 RAFS-GBIT 23443 - 2009 % 5 4h ) BAR B RR 2R H)
BAREZR, BRBLERLE2-3R . +

ﬁgﬁ%% Upon testing, see the test result of testing sample for gloss tolerance on page 2, the rest results are
Test Result accordance with the technical requirement of GB/T23443-2009 fi

2~3.
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(Test Report)

FOgR S (NO) : WT2017B01B00235

W2W H3W

F | RusE R SRUEEES £ 1]
5 Test item Test requirement Test result Zw
WHBRHAA TR, REFRA (P EARATR, KdT
PR ERAULERE, LR  [TAALERRPULTAE,
G, RERIAL. ARBAp (RUREE. RELIL,
SMURE | AT, A
1 Appearance No open welding, no obvious pressure No open welding, no obvious Ao
quality marks, uneven etc on the appearance. pressure marks, uneven etc on L a2
No obvious color difference. No bubble, the appearance. No obvious color
AT o difference. No bubble, no wave
ete.
5 LS P 3)fR/Z > 40um F ¥R B 45um R
Film thickness Average {ilm thickness 2 40um Average film thickness45um Pass
KiFE Gloss<30 |~ %5
Jt:?—'ﬁﬁi 30< A E <70 KFESOE Gloss range
3 Gloss tolerance 30 < Gloss <70 £ 3 A 7 \nf
348 Average Value
32.9
KIEE Gloss 2 70 +10
;‘; ;{‘ 5) R“f\‘ . . 2 NS . . 2 /’r‘;}j——/‘\
e Dry X|#& 7% Line Out Grid 02% X|#&%Line Out Grid 02% 2
* Pass
AN
A AN AL id 0% ) E A
AL A %48 7% Line Out Grid %4535 Line Out Grid 04 | 79
=3 Pass
uo
&
= | #KA A
£ | Boiling %1467k Line Out Grid 02% %) # 7k Line Out Grid 0% | ™
= water Pass
: 5 P%ﬁ ;’i‘d A >1H 2H e
€ncil haraness PaSS
6 Hydiiﬁﬁc haid S%HCL24h, FZEAY No change FLEAR No change 2%
resistance Pass
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(National Research Center of Testing Techniques for Building Materials)

(Test Report)

FugRS (NO) : WT2017B01B00235 FIW EIH
F Rl 5 PRAEE R RWER | A
oy Test item Test requirement Test result 2
. o A ER AALOFEA AALOF T s

Nitric acid resistance | No changeAE<5.0 |  Nochange AE=0.5 | pags

% e 5 1 e

8 1y DLW vV, ZZEAL No change AE4L No change AN
9 A LAY TR, He
Solvent resistance No base exposed No base exposed Pass

- i B e

J Wear resistance 2 SL/pm 6. 8L/um Pass

3 y A PN
11 Impact resistance A ZAE No change ZZA4L No change Pass
(ATZEEH)
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Notice

1. ARELHL “RELTHE” NREELH.
This test report is invalid without the seal.

2, AWRETL “Wbl. Hix. #HlE” EFEH d
This test report is invalid without the signatures of the related persons.

3. AMERE. HHEETLK.
This test report is invalid if erased, altered or copied partially.

4 MEREEFAN, NTEREREZHEHLHARAKPLREY, GHEAZHE,
Any doubt should inform us within 15 days after receiving the test report.

5. BRIEABRAFMIERFSE B BZRHARYE, POPINEELHAR, ZHERRER
PO RFE TR -
The commissioned testing samples and commission information are provided by the

- applicant .The results shown in the test report refer only to the sample(s) tested unless

otherwise stated. Identifying authenticity of the supplied samples and information is
out of our responsibility.

6 AMERABIATK, REENHEHEMERL SR TUEHNS% S A% S,
EREAATLR.
This test report is printed on anti-counterfeiting paper. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related
with the report.

AROBRR T
bl (Address): dEETHHXEERE 1S
No.1 Guanzhuang Dongli,Chaoyang District, Beijing 100024, P.R. China.
k4% (Post Code): 100024
HiE (Tel): (86-10) 65728538 51167681 /7983 /7984
fER (Fax): (86-10) 65715991
WEEHEA: Tel: (86-10) 51167679 Fax: (86-10) 65764684
Mk (Web): http://www.cbmtc.com www.chinabmnet.com  www.ctc.ac.cn

BT HE4E (E-mail): baogao@ctc.ac.cn
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